
SET 1

SET 1

SHEET: 1/2
ART. NUMBER: 45524

MODEL: COMBO BELT & BENCH GRINDER CBBG 400 PLUS, 400W

COMBO BELT & BENCH GRINDER CBBG 400 PLUS, 400W



SHEET: 2/2

COMBO BELT & BENCH GRINDER CBBG 400 PLUS, 400W

ART. NUMBER: 45524
MODEL: COMBO BELT & BENCH GRINDER CBBG 400 PLUS, 400W

POS. CODE DESCRIPTION QTY
36 A06946 HEX FLANGE NUT 4

37 A06909 CABLE 1

39 A04855 CAPACITOR SUPPORT 1

40 A04848 HEX NUT M8 1

41 A06913 SCREW 1

42 A06934 EYESHIELD 1

43 A06919 NUT M12 1

44 A06926 SCREW M4X8 1

45 A02967 CAPACITOR 1

 SET 1 
(46+47)

A06911 BASE COVER 1

48 A06927 SCREW M5X8 2

49 A06907 BASE 1

50 A06898 SWITCH PLATE 1

51 A06889 SCREW M6X10 2

52 A06912 BELT TRACK ADJUSTMENT KNOB 1

53 A06885 IDLE CYLINDER LOCK KNOB 1

54 A06931 TENSION PLATE 1

55 A06941 RIGHT BELT SAFE GUARD 1

56 A06888 BEARING 6201 2

57 A06910 IDLE CYLINDER 1

58 A06901 SHATT 1

59 A06887 SPRING RETAIN RING 2

60 A06922 BELT TENSION SPRING 1

61 BELT 1

62 A06883 RIGHT COVER BOARD 1

POS. CODE DESCRIPTION QTY
1 A06933 SCREW M4X42 3

2 A06892 LEFT WHEEL COVER 1

3 A06924 HEX NUT M12 (left) 1

4 A06925 OUTER WHEEL CLAMP 2

5 WHEEL 1

6 A06945 SCREW M5X10 6

7 A06923 LEFT WHEEL GUARD 1

10 A06882 LEFT WORK REST SUPPORT 1

11 A06890 SCREW 1

12 A06935 LOCK NUT 1

13 A04844 WASHER 3

14 A06939 SCREW M5X10 2

15 A03425 SWITCH 1

16 A06936 SPARK DEFELECTOR 1

17 A06947 CUSHION COVER 1

19 BETTERY AAA 2

22 A06917 SCREW M4X135 4

23 A06906 RIGHT WORK REST SUPPORT 1

24 A06914 END COVER 2

25 A06949 NUT M5 1

26 A06926 SCREW M4X8 3

27 A06928 LOCK WASHER 2

28 A06943 WIRE BUSHING 1

32 A06894 WAVE WASHER 1

33 A06915 BEARING 6202 2

34 A06908 STATOR 1

35 A06895 ROTOR 1

POS. CODE DESCRIPTION QTY
63 A06938 SCREW M5X20 1

64 A06942 SANDING BELT SUPPORT FRAME 1

65 A06929 BELT TENSION ADJUSTMENT BAR 1

66 A06886 HEX NUT M8 1

67 A05411 HEX NUT M5 1

68 A06930 DRIVE CYLINDER 1

69 A06948 WASHER 6

70 A06916 SCREW M5X10 3

71 A06884 LOCK KNOB 1

72 A06918 HEX NUT M5 2

73 A06902 RUBBER SHEATH 1

74 A04858 SCREW M4X16 2

75 A04857 STRAIN RELIEF 1

76 A04856 STRAIN RELIEF BOARD 1

77 A06893 TAPPING SCREW ST2.9X8 2

SET 2
(18,20,21,
30,31,38)

A00413 DIODE LIGHT BOX ASSEMBLY 1


